

Test Report

Number: SZHH01639005

Applicant: NINGBO CHENG RUI IMP.EXP.CORP.LIMITED
NO 1, ZHENNING EAST ROAD,
ZHENHAI DISTRICT, NINGBO, CHINA.

Date: Dec 15, 2021

Attn: SUNNY

Sample Description:

Six (6) pieces of submitted sample said to be :

Item Name : **Inflatable Salad Bar Buffet-White PVC 充气冰台**
Inflatable Salad Bar Buffet-Flip Flop PVC 充气冰台
Inflatable Salad Bar Buffet-Watermelon PVC 充气冰台
Style No. : **5936, 6548, 6549**
LTD Code / PO No. : LTD Sku Code:IBF-WHT,
LTD Sku#206-7723, LTD PO#IBF10012101
LTD Sku Code:IBF-FLF,
LTD Sku#211-2095, LTD PO#IBF10012101
LTD Sku Code:IBF-WTM,
LTD Sku#211-2094, LTD PO#IBF10012101
Buyer : LTD Commodities, LLC
Country of Origin : China
Goods Exported to : USA
Date Sample Received : Dec 13, 2021
Testing Period : Dec 13, 2021 ~ Dec 15, 2021



Test Report

Number: SZHH01639005

Tests conducted:

As requested by the applicant, refer to attached page(s) for details.

Conclusion:

<u>Tested Samples</u>	<u>Standard/Testing Item</u>	<u>Result</u>
Tested components of submitted samples	Consent Judgment No. CGC-561337 and Settlement agreement for Inflatable food bars on phthalate content based on the California Proposition 65	Pass

Authorized by:
For Intertek Testing Services
Shenzhen Ltd.



Rachel L. Guo
General Manager



Test Report

Number: SZHH01639005

Tests Conducted

1 Phthalate Content

With reference to CPSC-CH-C1001-09.4 and followed by Gas Chromatographic-Mass Spectrometric (GC-MS) analysis.

Element/Test Item	CAS No.	1	2+3	-	-	-	Units	D.L.	Limit
Di-(2-ethylhexyl) phthalate (DEHP)	117-81-7	ND	ND	-	-	-	%	0.01	0.1
Di-isononyl phthalate (DINP)	28553-12-0 68515-48-0	ND	ND	-	-	-	%	0.01	0.1

Remarks:

D.L. = Detection Limit

ND = Not detected

The above limit was quoted from the Consent Judgment No. CGC-561337 settled by superior court of the State of California for the county of San Francisco, for Inflatable food bars based on the California Proposition 65.

The above limit was quoted from the Settlement agreement for Inflatable food bars based on the California Proposition 65.

Tested Component(s): See component list in the last section of this report

Component List

No.	Test Component Description(s)
(1)	Coatings on plastic (pattern of flip flop pattern, watermelon patter style)
(2)	White plastic (body of all styles)
(3)	Transparent plastic (valve of all styles)

End of report

The statements of conformity reported have considered the decision rule agreed, namely that Intertek have taken account of measurement uncertainty as calculated by Intertek, and applied according to ILAC-G8/09:2019 (Non-binary acceptance based on guard band $w = U$) except designation from the customer, regulation or test specification. This decision rule only applies to the numeric test results.

The sample(s) and sample information hereto are provided by the client who shall be solely responsible for the authenticity and integrity thereof. The results shown in this report relate only to the sample(s) received and tested. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. This report shall not be reproduced unless with prior written approval from Intertek.

